
 

Winter 2021, Vol. 51, No. 4

ClearWaters
New York Water Environment Association, Inc. 

Odor Control –  
Striving to Be a “Good Neighbor”  
and Protecting Infrastructure

Also Inside:
Women of Water Summit
Great Lakes Update



2      Clear Waters  Winter 2021

ATTITUDE MAKES THE DIFFERENCE

Headworks 
• Grit Removal 
• Screening
Clarification
Biological 
• Activated Sludge 
• RBCs 
• Trickling Filter 
• MBBR 
• MBR 
• IFAS
Tertiary Treatment 
• BNR 
• Disc Filters 
•	 Microfiltration 
• Rapid Sand Filtration
Disinfection 
• UV 
• Chlorination 
• Chemical Feed 
• Ozone
Pumps and Pumping Systems
Odor Control
Controls and Integration
Service – We are your partners for the long term
“OUR HANDSHAKE IS OUR COMMITMENT TO YOU.”
[...]
concentration of the air stream that is to be treated. Grab sam-
ples or continuous monitors can be used to characterize the air. 
Continuous monitors are preferred because they can be deployed 
for an extended period of time and will provide the range of con-
centrations the treatment system will see as opposed to relying on 
grab samples. In the case of H2S there are continuous monitors 
available at a reasonable cost that can be deployed for up to two 
to three weeks. Ultimately an average design inlet concentration 
needs to be established, which is used to determine the mass load-
ing to the carbon system. A rule-of-thumb is that the design inlet 
H2S concentration to a carbon system should be less than 10 ppmv 
for a carbon system to be cost effective. However, the loading to a 
carbon system and the carbon cost should be determined to verify 
its cost-effectiveness.

The carbon usage rate is determined using the capacity of the 
selected carbon. Typically, the carbon replacement rate should 
not be more frequent than once per year. The H2S capacity of 
carbons is included in Table 1. These capacities tend to be elevat-
ed as compared to the capacities most carbons will provide when 
treating air streams with concentrations of 1 to 10 ppmv. This is 
because the capacity values are based on ASTM 6636, which uses 
a humidified air stream containing 10,000 ppmv. A higher inlet 
concentration to a carbon tends to increase its loading capacity. 
There may also be other compounds present in the air being treat-
ed that will compete for space on the carbon and impact carbon 
life. Physical attrition of the carbon can result in a higher pressure 
drop and require a carbon to be replaced before breakthrough. 
As a result, these published capacities should be discounted to 
estimate carbon life. Selection of the carbon type to be used in a 
design can be informed by determining the annual carbon cost. 
This would be based on the estimated carbon usage rate and unit 
carbon cost.

The number of carbon vessels in a treatment system should con-
sider standby vessels for when a vessel is taken offline for carbon 
replacement. In some cases, two vessels in series are used, which 
enables more complete utilization of a vessel’s carbon by allowing 
breakthrough to progress in the first vessel. This is referred to as 
a lead-lag configuration. The lag vessel would adsorb the break-
through from the lead vessel. At some point the lead vessel is taken 
offline, its carbon replaced, and the lag vessel would become the 
lead vessel. The vessel that had been the lead vessel and had its 
carbon replaced is then put back online as the lag vessel. A lead-
lag vessel configuration requires dampers in the interconnecting 
ducting to allow switching the service positions of the vessels. 

Ultimately, the cost-effectiveness of a carbon system is deter-
mined based on its present worth cost as compared to the cost of 
other potential odor control technologies. The present worth is 
based on the number and size of the required carbon vessels and 
the annual carbon cost along with the labor and costs necessary 
to remove, replace and discard the used carbon.

Pretreatment
Activated carbon is a relatively fine media. Odor control at 

wastewater treatment plants is typically provided at headworks, 
primary sedimentation, biosolids handling facilities and treating 
off-gas from covered activated sludge systems. In these applica-
tions the exhaust air may contain particulate, grease and excessive 
moisture, which may blind the carbon. To protect the carbon and 
odor control fan from these materials, a grease filter/mist elimi-
nator (GFME) that contains filter elements such as stainless steel 
or plastic chevrons plates and/or mesh pads is provided upstream 
of this equipment. 

Pressure versus Passive Carbon Adsorber Operation
In most cases designing a carbon system to operate under a 

positive or negative pressure is preferred as compared to a passive 
system. The design of a system operating under a positive or neg-
ative pressure involves determining the pressure drop required to 
pull the odorous air from the multiple odor sources, and to move 
it through the ducting, GFME, carbon vessel and exhaust stack. 
A fan is sized to provide the driving force to move air from the 
most distant upstream point through the exhaust stack. A positive 
pressure system has the advantage of providing a positive pressure 
within the carbon vessel that facilitates sampling a carbon adsorb-
er’s inlet and exhaust sample ports without the need for a pump 
to fill air sample bags. 

Passive systems suffer from failure because there is often not 
adequate pressure to push the odorous air through the carbon 
bed, and/or the vessel is not adequately sealed, which allows the 
air that is supposed to be treated to leak out of the vessel or the 
inlet ducting untreated.

Carbon Adsorber Vessel Types 
Carbon adsorber vessels can be provided in many shapes and 

configurations but are typically found in the following configu-
rations:

•	Vertical vessel
•	Radial flow vessel
•	V-bank vessel

Vertical Vessel
A vertical vessel is typically circular and contains one or two 

horizontal carbon beds. With a one-bed vessel, air enters through 
a nozzle in the vessel wall below the bed. Air passes upward 
through the bed and out through an exhaust nozzle in the roof 
of the vessel. With a two-bed vessel, air enters through a nozzle 
in the vessel wall located between the two beds. Half the air flow 
goes through each of the bottom and top beds. Each bed has its 
own exhaust stack with a damper that enables the air flow to be 
balanced between the two beds. The beds are typically 3 feet deep. 
Figure 1 is a schematic of two-bed vertical vessel.

Radial Flow Vessel
Radial flow vessels are vertical circular vessels. The carbon bed 

is configured vertically and is located so that there is an annular 
space between the vessel wall and carbon bed. Looking down 
from the top of bed, there is a void in the middle of the bed from 
the top of the bed to the vessel floor. Air flow enters the vessel 
through a nozzle in the vessel wall, enters the annular space, pass-
es through the carbon bed into the void space in the middle of the 
bed and exhausts through a nozzle in the center of the vessel roof.

continued on page 60



60      Clear Waters  Winter 2021

Figure 1. Vertical Vessel Dual Bed Carbon Adsorber	 Chester M. Morton

V-bank Vessel
V-bank vessels are rectangular. A V-bank vessel contains two 

carbon beds positioned vertically, almost the full length of the 
vessel. When viewed from above, the beds are configured in a “V” 
shape. Air enters the vessel through a nozzle at one end of the ves-
sel, passes into the wide end of the V (middle of the beds), passes 
through the beds, then into a space between the bed and vessel 
wall, and moves to the exhaust nozzle located at the other end of 
vessel. An advantage of V-bank vessel is their capacity to treat large 
air flow rates. This minimizes the number of vessels and inter-
connecting ducting that would be required with multiple smaller 
vessels. The rectangular shape requires less space when laying out 
equipment. Figure 2 is a schematic of a V-bank carbon adsorber.

Chester M. Morton, P.E., is a principal engineer with Arcadis. Mr. 
Morton has over 40 years of experience in odor/air emission control of 
wastewater treatment plants, wastewater collection systems and indus-
trial facilities in the U.S. and internationally. He is a member of Water 
Environment Federation Odor Committee and is a licensed professional 
engineer in New York, New Jersey, Massachusetts and Florida. He may 
be reached at chester.morton@arcadis.com.

References
ASTM. 2016a. Standard Test Method for Determination of Butane 

Activity of Activated Carbon. ASTM D5742, 2016 Edition, June 1, 
2016. ASTM International.

—. 2016b. Standard Test Method for Ball-Pan Hardness of Activated 
Carbon. ASTM D3802, 2016 Edition, June 1, 2016. ASTM 
International.

—. 2014. Standard Test Method for Determination of Accelerated 
Hydrogen Sulfide Breakthrough Capacity of Granular and Pelletized 
Activated Carbon. ASTM D6646, 2003 Edition, Oct. 1, 2003; 
reapproval notice 2014. ASTM International.

Bagreev, A., and T.J. Bandosz. 2005. “On the Mechanism 
of Hydrogen Sulfide Removal from Moist Air on Catalytic 
Carbonaceous Adsorbents.” Ind. Eng. Chem. Res. 44: 530-538.

Bandosz, T.J., and C.O. Ania. 2006. Chapter 4 Surface chemistry 
of activated carbons and its characterization. Vol. 7 of Interface 
Science and Technology, in Activated Carbon Surfaces in 
Environmental Remediation, edited by T.J. Bandosz, 159-229. 
Elsevier. doi:https://doi.org/10.1016/S1573-4285(06)80013-X.

Menendez-Diaz, J.A., and I. Martin-Gullon. 2006. Chapter 1 
Types of carbon adsorbents and their production. Vol. 7 of Interface 
Science and Technology series, in Activated Carbon Surfaces in 
Environmental Remediation, edited by T.J. Bandosz, 1-47. Elsevier. 
doi:https://doi.org/10.1016/S1573-4285(06)80010-4.

Turk, A., E. Sakalis, J. Lessuck, H. Karamitsos, and O. Rago. 
1989. “Ammonia injection enhances capacity of activated car-
bon for hydrogen sulfide and methyl mercaptan.” Env Sci Tech 
23 (10): 1242-1245. doi:https://ui.adsabs.harvard.edu/link_gate-
way/1989EnST...23.1242T/doi:10.1021/es00068a008.

Turk, A., K. Mahmood, and J. Mozaffari. 1993. “Activated Carbon 
for Air Purification in New York City’s Sewage Treatment 
Plants.” Water Sci Technol 27 ((7-8)): 121-126. doi:https://doi.
org/10.2166/wst.1993.0542.

Figure 2. V-bank Carbon Adsorber – Plan View Schematic.	 by permission of Evoqua

continued from page 59



Clear Waters  Winter 2021      61

    1.	The main cause of most odors in wastewater systems 
	 is due to: 
	 a. Hydrogen sulfide 
	 b. Hydrogen peroxide 
	 c. Hydrogen gas 
	 d. Nitrous oxide

    2.	Chlorination of waste streams is an effective means of odor  
	 control because:
	 a. Chlorine is very reactive and oxidizes many chemical  
	   compounds in water.
	 b. Chlorine can destroy bacteria that can convert sulfate  
	   to sulfide. 
	 c. Chlorine can destroy hydrogen sulfide at the point  
	   of application. 
	 d. All of the above.

    3.	Odor complaints are increasing at the WRRF. The operator  
	 finds most odors seem to be coming from the primary  
	 clarifiers where bubbles and chunks of solids are found on  
	 the tank surface. What should be done to correct the  
	 problem?
	 a. Cover the secondary clarifiers. 
	 b. Increase the pretreatment chlorine dosage.
	 c. Increase the sludge withdrawal from the primary clarifiers.
	 d. Add potassium permanganate or hydrogen peroxide to the  
	     upstream lift station.

    4.	A mechanical ventilation system for the wet well portion  
	 of a lift station that operates continuously should be able to  
	 exchange the air in the wet well _____ times an hour
	 a. 6
	 b. 15
	 c. 30
	 d. 60

    5.	When wastewater remains in the collection system for an  
	 extended period of time it becomes:
	 a. Organic
	 b. Inorganic
	 c. Septic
	 d. Toxic

    6.	One method used to minimize odor generation in sewer lines  
	 is to prevent solids deposition by designing a system with a  
	 high-flow velocity. What is the recommended design flow  
	 velocity to minimize odors?
	 a. Greater than 1.0 ft/sec 
	 b. Greater than 2.0 ft/sec
	 c. Greater than 3.0 ft/sec 
	 d. Greater than 5.0 ft/sec 

    7.	Hydrogen sulfide gas is released most rapidly from  
	 wastewater at what pH range? 
	 a. Greater than 9
	 b. 7 to 9
	 c. 5 to 7
	 d. Less than 5

    8.	Healthy activated sludge has what type of smell?
	 a. Mild, musty 
	 b. Antiseptic 
	 c. Sharp, acidic 
	 d. Rotten egg

    9.	When odors are emitted to the atmosphere, the area  
	 downwind of the release point that contains the odor 
	 is called the ____ .
	 a. Plume 
	 b. Eddie
	 c. Wake
	 d. Wind shear

  10.	 A “rotten egg” odor near a trickling filter generally indicates:
	 a. Anaerobic conditions within the filter 
	 b. The presence of the Psychoda fly 
	 c. A too-high DO level in wastewater being applied to the filter 
	 d. Too much recirculation 

Answers below. 

For those who have questions concerning operator certification 
requirements and scheduling, please contact Carolyn Steinhauer at 
315-422-7811 ext. 3, carolyn@nywea.org, or visit www.nywea.org.

	 Operator	
	 Quiz	 Winter 2021 – Odors 

The following questions are designed for individuals/trainees pursuing certification as they prepare to take the ABC 
wastewater operator test. It is also designed for existing operators to test their knowledge. Each issue of Clear Waters  
will have more questions from a different process of wastewater treatment. Good luck!

Answers: 1. (a) Hydrogen sulfide 2. (d) All of the above 3. (c) Increase the sludge withdrawal from the primary clarifiers 4. (a) 6 times an hour 
5. (c) Septic 6. (b) Greater than 2.0 ft/sec 7. (d) Less than 5 8. (a) Mild, musty  9. (a) Plume  10. (a) Anaerobic conditions within the filter 



62      Clear Waters  Winter 2021

Clear Waters
New York Water Environment Association, Inc. 

Winter 2021, Vol. 51, No. 4

ADVERTISER 	  PAGE

Aqua-Aerobic Systems, Inc. . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .    8

C&S Companies . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  51

Cameron Engineering . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  21

Carollo Engineers . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  28

CDM Smith . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  15

D&B Engineers and Architects . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .    7

EDR . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  25

Elode USA, Inc. . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  15

Emmons Metro LLC . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  43

Envirolutions LLC . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  18

Franklin Miller . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  14

Gannett Fleming . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  25

Gartner Equipment Company, Inc. . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  39

GP Jager Inc. . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  12, 56

H2M architects + engineers . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  62

Harper Control Solutions . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  40

HDR . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .   Inside Back Cover

Holland Company Inc. . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  39

Jacobs . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  53

J. Andrew Lange, Inc. . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  35

Koester Associates, Inc. . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  Inside Front Cover

Lakeside Equipment Corporation . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  22